©-0 -G 6o




G-MAXFFE I 8 1 511 35+ PR #
G-MAX COLOR CODE FOR OUTLOOK PARTS

i £ o RN | IFNLO) | SN | W) | FHGEVE QD)

ITEM GRAY ICE SILVER FIRERED |GALAXY BLUE Gr(3E)/Y(27)
1 e -2 HANDLE COVER UPPER M26130007NO  [M26130007L0 |M26130001NO |M26130004W0 [M26130003E0
2 |y WINDSHIELD M26210007NO  |M26210007L0 [M26210001NO |M26210004W0 [M2621000270
3 Flmj & FR FENDER M26320017N0  |M26320017L0 |M26320011N0 |M26320014W0 |M26320013E0
4 |EHiEpE BODY COVER,LH M26253007N0  |M26253007L0 |M26253001N0 |M26253004W0 |M26253003E0
S [nfErE BODY COVER RH M26255007N0  |M26255007L0 |M26255001N0 |M26255004W0 |M26255003E0
6 |f A () TURN siGNAL FRONT Assy,inner coverir) [M2621300690  [M26213007L0  [M26213001N0  [M26213004W0  |M26213003E0
7 | h e () TURN sieNAL FRONT assyinner covere) [M262A300690  [M262A3007L0  [M262A3001N0  [M262A3004W0 |M262A3003E0
8 |t#EH(%) LOWER COVER(LEFT) M26263007N0  |M26263007L0 |M26263007L0 |M26263007L0 |M2626300270
9 [MFEE(T i) LOWER COVER(RIGHT) M26265007N0 [M26265007L0 |M26265007L0 [M26265007L0 |M2626500270
10 [FEprs () KEEL COVER,LH M26240117L0 |M26240117L0 |M26240117L0 |M26240117L0 |M26240117L0
11 é@ﬁ%(f D KEEL COVER,RH M262D0117L0 |M262D0117L0 |M262D0117L0 |M262D0117L0 |M262D0117L0
12 [pemts AGAINST SUN PLATE M2613020000 |M2613020000 |M2613020000 |M2613020000 |M2613020000
13 [BrEAo e (B ) WINSHIELD,OUTER COVER  |[M2621010690 |M2621010690 |M2621010690 |M2621010690 |M2621010690
13 %ﬁﬁﬁﬁﬁ%(f‘ﬁﬁ’ﬁ?@) WINSHIELD,0UTER COVER  [M26210100001 |M26210100001 |M?26210100001 |M26210100001 |M26210100001
14 |4 e HANDLE COVER LOWER M2614001650 |M2614001650 |M2614001650 |M2614001650 |M2614001650
15 |fiP & INNER COVER FRT M2623001650 |M2623001650 |M2623001650 |M2623001650 |M2623001650
16 RIS (%) (FHE) STEP FLOOR,LH M2624001650 [M2624001650 |M2624001650 [M2624001650 |M2624001650
17 %HE%(? I)(i%’%'f'\) STEP FLOOR RH M262D001650 |M262D001650 |M262D001650 |M262D001650 |M262D001650
18 [« propans, LEFT HANGER COVER M2624060650 |M2624060650 |M2624060650 |M2624060650 |M2624060650
19 f[iﬁf,%ﬁ@?ﬁ RIGHT HANGER COVER M2624070650 [M2624070650 |M2624070650 |M2624070650 [M2624070650
20 ﬁ"ﬁd Eﬁﬁr’? LICENCE PLATE M2636001650 |M2636001650 |M2636001650 |M2636001650 |M2636001650
21 [ FUEL TANK COVER FR. M2625010650 |M2625010650 |M2625010650 |M2625010650 |M2625010650
22 |=4REE) REAR FENDER M2634000650 |M2634000650 |M2634000650 |M2634000650 |M2634000650
23 |meny RR LUGGAGE BRACKET M26760007L0 |M26760007L0 |M26760007L0 |M26760007L0 |M26760007L0




FEH B
E1l CRANK CASE

/o

125 CC SAI(OPTIONAL)

38
WITHOUT SAI (OPTIONAL)




El ¢ #h45 (CRANKCASE)
No. [Part No. QTY PART NAME PART NAME SPECIFICATION
SEP |7 e #E R 2 L EEE Lf i
1 |C10610100001 1 + o $hih RH CRANKCASE M2-125
1 |F3061010000 1 + o $hih RH CRANKCASE M2-150-4V
2 |E1061020000 1 7 RARE RUBBER BUSH
3 (90190605003 2 R SN HEXAGON FLANGE BOLT
4 190170818800 2 B BE 47 5% STUP BOLT M2-125
4 190170820500 2 B BE 47 5% STUP BOLT M2-150-4V
5 |[G1061070000 1 o PLUG OIL
6 193540801400 2 T4 LOCK PIN
7 |C5061040000 1 o b E 5 CRANKCASE GASKET
8 (90170819500 2 B BF 17 5% STUD BOLT M2-125
8 (90170821300 2 B BF 17 5% STUD BOLT M2-150-4V
9 [C10620100002 1 =¥ fhig LH.CRANKCASE M2-125
9 ([F3062010000 1 =¥ fhig LH.CRANKCASE M2-150-4V
10 |E1061020000 1 7 RARE RUBBER BUSH
11 190181201500 1 R SN HEXAGON FLANGE BOLT DRAIN OIL
12 192141200006 1 T 3 B PLAIN WASHER
13 95572232601 1 TCA5 3, (& $h? ) OIL SEALTC TYPE M2-125
13 195572032601 1 TCA5 3, (& $h? ) OIL SEALTC TYPE M2-150
14 196510620402 1 = E IR K (6204) DEEP GROOVE BALL BEARING
15 196510620200 1 =t IR K (6202) DEEP GROOVE BALL BEARING
16 196510620301 1 IR K (6203) DEEP GROOVE BALL BEARING
17 195572032600 1 TCA% 0 £+ ( § 32% § 19. 5*6t) OIL SEAL TC TYPE FOR PULLEY
21 (92140800001 1 T 3 B PLAIN WASHER
22 190190801200 1 * & L% 484 (M8*12L) HEXAGON FLANGE BOLT
24 190190601203 2 + & L% 484 (M6%12L) HEXAGON FLANGE BOLT
30 [C106K0100002 1 ¥ hiaa(2, %) RH AND LH CRANKCASE ASSY. M2-125
30 [(F306K0100001 1 ¥ hiaa(2, %) RH AND LH CRANKCASE ASSY. M2-150-4V
38 [C1286320000 1 T F EF FHE SEP PLAT,SECOND AIR COVER FOR W/O SAI

G-MAX_125&150




A
Y

Y
LH SIDE COVER

E2




E2 =:§ ¥ (LEFT SIDE COVER)

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
7 B F 5 i P2 LA Fitw Lf R

1 |C1063010720 1 [2#F G LH SIDE COVER

1 |C1063010770 1 |28 F#xd) LH SIDE COVER M2-150-4V(F3)

2 |C1063020000 1 |28 Fma GASKET LEFT COVER

3 193540801400 2 &4 LOCK PIN

4 |C10630600001 1 ¥ PARTITION PLATE

5 |C1063120000 1 |EFmi PARTITION PLATE PACKING

6 92110500000 4 |EEHEHE SPRING WASHER

7 190050500900 4 |“3mepsEs C-R ROUND HD. TAPPING SCREW

8 |C1251001000 1 [%regitd & @Y 0 & DRIVEN GEAR & SPG. ASSY.

9 |C1062081000 1 ¢ gria ot F54 % BRACKET, CENTER STAND

10 [C16031400001 1 [ i pbs(FE2) GEAR OIL NOTICE LABEL(ENGLISH)|ENGLISH

11 [C1251111000 1 |wHEE TORSION SPRING

12 |C1251101000 1 |[%rEgdcd o phie & KICK,SHAFT ASSY

13 |C1251120000 1 mE (BHE) BUSH,KICK SPINPLE

14 (92141700002 1 | T#RE PLAIN WASHER

15 (92171700000 1 [CAl4emk RETAINING RING C-TYPE

16 |C1251200000 S R ARM,KICK STARTER ASSY

17 |E1251240000 1 |A#Fyz RUBBER,PAD,KICK STARTER

18 (90210802500 T EETEE T HEXANON SOCKET HEAD CAP BOLT

19 (90190604001 10 [ & maiay HEXAGON FLANGE BOLT

20 |M2063100000 1 [idpges BREATHER PIPE COMP

21 |M2063030000 1 [@Er BREATHER PIPE

22 |C1063092000 1 |iBmip SPONGE,BREATHER PIPE

23 [C1063110000 1 [A%F FIXING PLATE

24 |C1706280000 1 |[F= CLAMP

25 |C1251171000 ES kY START FIXED SHAFT

G-MAX_125&150




e s 20
E3 =g\ |, \K#aE (M2-150 4V) S0 T
CYLINDER HEAD . CYLINDER HEAD COVER /"%/ >




E3. ;T4 8F » T4 F

i * M2-150-4V # )

Available for M2-150-4V

i# % M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
7 p F 5 &3 ? A FREe L 2t
1 [F30710100001 1 |[Aag@®=-%2F) HEAD COMP. CYLINDER W/O SAI
7 [F3071300000 2 &R INTAKE VALVE F3-4V
8 [F3071200000 2 |PE EXHAUST VALVE F3-4V
9 [F3071070000 I e i GASKET, CYLINDER HEAD F3-4V
10 [93541001401 2 |z (10*14) LOCK PIN
11 (90190610000 2 | & miany HEXAGON FLANGE BOLT
12 (90170802900 2 |gmabs STUD BOLT
13 [90170606300 2 |gmun STUD BOLT
14 |F3261320000 1 | {"E"ﬁ’?%ﬁH PACKING, INSULATOR PLATE F3-4V
15 |F3261300000 1 |ty o ASSY.,CARBURETOR F3-4V
16 [95513000001 1 |[o%m O RING
17 |F3261050000 1 |eREEE 4 INTAKE MANIFOLD COMP F3-4V
19 [F32610600000 1 [¥4 HOSE CLAMP
20 (92040600000 2 | & mspanm HEXAGON FLANGE NUT
21 |F3222000000 1 [FE% SPARK PLUG F3-4V
22 (92431200001 ERE PLAIN WASHER F3-4V
23 |F3071410000 4 IEIFH Y VALVE SPRING F3-4V
24 |F3071440000 4 PR RETAIER VALVE SPRING F3-4V
26 [C1071451000 A TE VALVE SEAL
27 |F3073000000 1| CAM SHAFT ASSY. F3-4V
31 [F3073010000 1 |d hﬁ,;u[ig[%gﬁ,;n[ SPROCKET, CAM SHAFT F3-4V
32 |F3071550000 1 [ ROTATING PLATE F3-4V
33 [92140800007 1 |7 #:[5/(8.4D*24D*1.8T) PLAIN WASHER F3-4V
35 |F3072050000 2 S e SHAFT, ROCKER ARM F3-4V
36 92020500001 4 | e HEXAGON NUT F3-4V
37 [C1072420000 4 | TOPPED ADJUSTER SCREW F3-4V

G-MAX_125&150




e s 20
E3 =g\ |, \K#aE (M2-150 4V) S0 T
CYLINDER HEAD . CYLINDER HEAD COVER /"%/ >




E3. ;T4 8F » T4 F

i * M2-150-4V # )

Available for M2-150-4V

i# % M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
5§ 2 g i 2 L FEE2 LH Rt

38 |F30720100001 2 iEsaplnmiesE ROCKER ARM, INTAKE F3-4V

39 |F30720200001 2 |EBannmiEE ROCKER ARM, EXHAUST F3-4V

40 (92140800000 4 |x#m® (8.4D*17D*1.6T) PLAIN WASHER

41 92040800000 4 |= &gy (M8) HEXAGON FLANGE NUT

42 |F3071190000 1 [fies PCV PIPE ASSY

44 |F3071110000 1 e CYLINDER HEAD COVER F3-4V

45 |F3071541000 1 sspisds PLATE, OIL VENTILATION F3-4V

46 95513700000 T O RING F3-4V

47 |F3071121000 1 [ e GASKET, CYLINDER HEAD F3-4V

48 90050501001 3 | RIS B ST (M5*10L) C-R HD. TAPPING SCREW F3-4V

49 (90210602000 4 | e R INNER SOCKET SCREW F3-4V

50 |F3071530000 1 |yiseos g COVER, OIL SEPARETOR F3-4V

51 |F3071560000 1 [iisess s PACKING OIL SEPARETOR F3-4V

52 (90190602700 EEETTEY HEXAGON FLANGE BOLT

53 |F3073060000 1 | oy CAM SHAFT FIXING PLATE F3-4V

54 (90020601000 2 |& fpEege HEXAGON BOLT F3-4V

55 [F3071080000 2 = BUSH

56 [F3071090000 2 |EE e BUSH

G-MAX_125&150




=g (125 CC)
CE3.L CYLINDER HEAD




E3.1 ;i4n8F » ;3423 (CYLINDER HEAD ASSY.) Available for M2-125 g * M2-125
No. Part No. QTY PART NAME PART NAME SPECIFICATION
78 F 25 i Fitd v LA FEE2 LA Lt

1 |C10710120001 1 A AIE (R XEF) HEAD COMP. CYLINDER W/O SAI
5 |C1071200000 1 #2iF R, Cl) VALVE EXHAUST

6 |C1071300000 1 EF R, (£) VALVE INLET

7 |C1071072000 1 A EE R Y GASKET HEAD CYL.

8 193541001401 2 =4 (10%14) LOCK PIN

9 [90190610000 2 > & iR HEXAGON FLANGE BOLT

10 190170802900 2 FEEp bR > STUD BOLT

11 190170606300 2 FEEp bR > STUD BOLT

12 |C1261320000 1 L BE G INSULATOR CARB GASKET

13 |C1261310000 1 it RESgE INSULATOR CARB

14 1C1261052000 1 BFBEEE INTAKE MANIFOLD COMP

15 195512700001 1 07 % O RING

16 190150400800 4 - FH 5 FIEE p sl ér C-R TAPPING MACHINE SCREW
17 1C1261061000 1 B R HOSE CLAMP

18 192040600000 2 > & bRy (M6*1. 0P) HEXAGON FLANGE NUT

19 |C1222000000 1 L & % (NGK CTHSA) IGNITION PLUG

20 192431600002 2 =5 PLAIN WASHER

21 (C1071410000 2 R AR SPRING,VALVE YELLOW
22 (C1071440000 2 RS A RETAIER VALVE SPRING

23 [C1071430000 4 R COTTER VALVE

24 (C1073001000 1 UL R fh g = CAM,SHAFT ASSY.

25 [C1072060000 1 #F R &R b SHAFT,EX.ROCKER ARM

26 (C1072010000 2 R HEA, (55F) VALVE RXKER ARM

27 [C1072420000 2 HEdE 24 FELR S5 SCREW TOPPED ADJUSTER

28 192020500001 2 = & Rty HEXAGON NUT

29 [C1072050000 1 5 HA P SHAFT,EX.ROCKER ARM

30 (93541001401 2 T_ia LOCK PIN

31 |C1072430000 1 T i b ) R CAMSHAFT HOLDER

G-MAX_125&150




=g (125 CC)
CE3.L CYLINDER HEAD




E3.1 /£ 4a8F » 440 % (CYLINDER HEAD ASSY.) Available for M2-125 i * M2-125
No. Part No. QTY PART NAME PART NAME SPECIFICATION
7P F L i B L Firwc b i ot
32 (92140800000 4 | #E (8. 4DX17D*1. 6T) PLAIN WASHER
33 (92040800000 4 | & LRy (M8) HEXAGON FLANGE NUT
34 [C2071102000 1 [Awgies CYL.HEAD COVER COMP.

35 [C1071120000 1 [Aaspimi DACKING,CYL. HEAD COVER
36 |C1071130000 1 3¢ % TUBE CYL HEAD COVER

37 [ES071190000 1 [ffFges PCV PIPE ASSY

38 (90190602700 4 |= & mGEH HEXAGON FLANGE BOLT

39 [C1071451000 2 |PR VALVE SEAL

41 |C10711500001 1 | PARTITION Plate

42 |C10711100003 1 |HhsgE CYLINDER HEAD COVER

G-MAX_125&150




E4.2

RS (150 CC)

CYLINDER . PISTON ,

CRANKSHAF T




E4d. 4 > % 0 ¥ fadhid 2 (CYLINDER , CRANKSHAFT )

Available for M2-150-4V(F3)

i#* M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
78 F 25 i Fitd v LA FEE2 LA Lt

1 |M2066501000 1 b 5 fih g S CRANKSHAFT COMP. M2-150

2 93530402500 2 LD g WOODRUFF KEY

3 |F30670100001 1 s PISTON

4 1G1067151000 2 e A% CLIP,PISTON PIN

5 [C5067110000 1 e PISTON PIN

6 [C5067310000 1 %% (1)"R1" PISTON RING (1)

7 [C5067320000 1 % T (2)"RN" PISTON RING (2)

8 [C5067400000 1 SARLES N OIL SCRAPER RING COMP

9 |F3064010000 1 < 42(57.0 mm) CYLINDER Taiwan local spec.

10 |C5072500000 1 MMIERAER e S CHAIN ADJUSTER COMP.

11 |C5072480000 1 WMEARFERR GASKET,CHAIN ADJUSTER

13 |C1072560000 1 SUEA R E T CHAIN ADJUSTER BOLT

14 195510900001 1 02,7 O RING

15 190190601601 1 R SN HEXAGON FLANGE BOLT

16 |F3064110000 1 ey GASKET CYLINDER

17 (93541001401 2 x4 (10%14) LOCK PIN

18 |F3072460000 1 Uh i phdd i E CHAIN,CAMSHAFT

19 |C1072440000 1 paiER 4 % TENSIONER,CAM CHAIN

20 |F3072470000 1 Ay it GUIDE COMP,CAM CHAIN

21 |C1072490000 1 4R e S PIVOT,CAM CHAIN TENSION

22 195511500001 1 03] % O RING

23 |C1062100000 2 ERER (HrR) ROLLER BEARING

24 190190601200 1 = & g g4 (M6X1, 0P*12L) HEXAGON FLANGE BOLT

25 192140600011 1 T 4, B PLAIN WASHER

26 |C5066130000 1 I P AR TIMING SPROCKET

27 |C1066140000 1 100 R A OIL PUMP SPROCKET

28 |M206F010000 1 o fhie & LH & RH CRANKSHAFT ASSY.

29 |C506F1100002 1 s 8 CONNECTING ROD ASSY.

G-MAX_125&150




HERSE (125 CC)
F41 CYLINDER . PISTON . CRANKSHAFT




E4lZdn » iFE 0 ¥ fudhit = (CYLINDER , CRANKSHAFT)

Available for M2-125

i * M2-125

No. Part No. QTY PART NAME PART NAME SPECIFICATION
I B E 55 g REY 2 LA REE2 LA K

1 |M20665000001 T CRANKSHAFT COMP. M2-125

2 93530402500 2 |rae WOODRUFF KEY

3 |C1067013000 1 |zz PISTON

4 |C1067150000 2 |maax CLIP,PISTON PIN

5 |C1067110000 1 |szs PISTON PIN

6 |C10673100001 1 |#zm)'RI PISTON RING (1)

7 |C1067321000 1 [#zm@)'RN PISTON RING (2)

8 |C1067402000 1 |siwmes OIL SCRAPER RING COMP

9 [C1064011000 1 | CYLINDER

10 |C1072500000 1 |wmisngEes CHAIN ADJUSTER COMP.

11 |C1072480000 1 |mEnpEay GASKET,CHAIN ADJUSTER

13 |C1072560000 1 |siEngF=ap CHAIN ADJUSTER BOLT

14 |95510900001 1 o7 O RING

15 |90190601601 1 |- e mgup HEXAGON FLANGE BOLT

16 |C1064110000 1 |gamy GASKET CYLINDER

17 |93541001401 2 a4 (10%14) LOCK PIN

18 |C1072460000 1 |omnais CHAIN,CAMSHAFT

19 |C1072440000 1 |sags i TENSIONER,CAM CHAIN

20 |C1072470000 1 | e GUIDE COMP,CAM CHAIN

21 [C1072490000 1 |rdpuses PIVOT,CAM CHAIN TENSION

22 95511500001 1 o3 O RING

23 |C1062100000 2 |mzkbk (#k) ROLLER BEARING

24 90190601200 1 [= & o (MBX1. 0PX12L) HEXAGON FLANGE BOLT

25 [92140600011 TEET: PLAIN WASHER

26 |C1066130000 TR TIMING SPROCKET

27 |C1066140000 1 [ s OIL PUMP SPROCKET

28 |M206F0100001 T LH & RH CRANKSHAFT ASSY.

29 |C106F020000 1 |apes CONNECTING ROD ASSY.

G-MAX_125&150




+

11|
=

5 B

RIGHT CRANKCASE COVER

ES




E5.4. 4 $hig 2 (STARTING MOTOR)

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
5 B R ST Bt Y2 LA RREL LA A

1 [c10680100002 1 |2 wminx RH. CRANKCASE COVER M2-125

1 [C10680100003 1 |2 minE RH. CRANKCASE COVER M2-150-4V/(F3)

2 [C1068020000 T L GASKET RH. CRANKCASE COVER

3 [95572030501 1 |TC%m 2+( § 30% § 18%5t) OIL SEAL TC TYPE FOR RH CASE COVER

4 [93540801400 MR LOCK PIN

5 [C2068110000 1 e es GAUSE,OIL LEVEL COMP

6 |90190603000 1 [ & mams (M6%30L) HEXAGON FLANGE BOLT

7 |95511800001 1 |07m% O-RING

8 [C1706640000 1 |AC.GR¥ A.C.GPLATE

9 [90190602700 1 |» & mams (M6XQTL) HEXAGON FLANGE BOLT

10 [90190609500 4 |2 emgan HEXAGON FLANGE BOLT

11 [90190610000 1 |= s mgmp HEXAGON FLANGE BOLT

12 [90190611000 2 | & mpun HEXAGON FLANGE BOLT

13 [G1062180000 1 |k s SCREEN OIL FILTER

14 [C1062190000 1 |mgpmy SPRING OIL FILTER SCREEN

15 |95513100000 1 Jomm O-RING

16 |C1062240000 1 |hwes CAP TAPPET ADJUSTING HOLE

17 [c1701270000 TEC PURSE LOCK

18 [C1241030000 1 (s diprs START MOTOR, LINE

G-MAX_125&150




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6. it ¢ E(F3) & EEC/ (CARBURETORWITHOUT EEC SYSTEM )

Available for without EEC regulation

i#* M2-150-4V # )

No. [Part No. QTY PART NAME PART NAME SPECIFICATION
BPEEEAS i RiEY L RiEE LI e

1 [F31510000001 1 [ivi ®g S+ (SETTING 139 CARBURETOR ASSY (SETTING 139) [M2-150-4V/(F3)

2 [16199GY69000 1 |#93 TUBE SET

3 (14029122201 1 |[E3xge VACUUM PISTON COMP

4 |N4254HLGL 1 [we JET NEEDLE COMP

5 (12298057000 1 R4 VALVE PLATE SET

6 |1290A232000 1 |mupwEsE SPG;COMPR

7 |10308737003 I E :%: TOP SET

8 (01108031100 2 i,, e SCREW,PAN

9 [N42633C00 1 vﬁ‘ A NEEDLE JET M2-150

10 |N41318V00 1 ,é ik d NEEDLE JET HOLDER

11 [991011161050 1 |3 v5 W (#105) MAIN JET

12 |N42445A35 1 |k o o (435) SLOW JET

13 [161552G8L100 1 |3#Re FLOAT VALVE SET

14 (10528622101 EE FLOAT COMP

15 |W952525250 1 |xge ARM PIN

16 |K3500840100 1 | zegs FLOAT CHAMBER SET

17 [93500040121H 3 |\ SCREW,PAN

18 (12308567001 R HOLDER CAP

19 [40001260000 1 |(p#didiepse AUTO BYSTARTER SET

20 [938920400818 TEEE R SCREW WASHER

21 (10908732001 TR SET PLATE

22 10280547000 1 |#pE SEALING CAP

23 (12018302201 1 |wre DIAPHRAGM COMP

24 |1290A072000 1 (B SPG;COMPR

25 [12308502000 1 |Z COVER

26 |93500040101H 2 | SCREW;PAN

27 |1785402H0040 1 ﬁJ% B TUBE SET

G-MAX_125&150




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6. it ¢ E(F3) & EEC/ (CARBURETORWITHOUT EEC SYSTEM )

Available for without EEC regulation

i#* M2-150-4V # )

No. [Part No. QTY PART NAME PART NAME SPECIFICATION
FR|E e g y AR 2 FRE L 24

28 (11988222000 R DRAIN SCREW

29 (12028656000 EE O RING

30 |K4460100100 1 (wEnmEses PILOT SCREW SET

31 [N35063F00 1 |#zxe FLOAT CHAMBER

32 [N44612B00 1 [ SCREW

33 |W17115189901 1 |y COMPRESION SPRING

34 (03018032000 EEY PLAIN WASHER

35 [16075KG89010M1 1 |owm O RING

G-MAX_125&150




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6.2 i+ ¥ £ & EEC/(CARBURETOR

\W/O EEC SYSTEM)

# % M2-1254 )

No. |Part No. QTY PART NAME PART NAME SPECIFICATION
BE|E PR i REY 2 LA FRrE LI K

1 [C11510000003 1 [t =& (SETTING 113) CARBURETOR ASSY (SETTING 113)  |[M2-125

2 [16199GY69000 1 [Hws TUBE SET

3 [14029232201 1 |2zwge VACUUM PISTON COMP

4 |N4254HGGN 1 |4 JET NEEDLE COMP

5 [12298057000 1 |m VALVE PLATE SET

6 |1290A232000 1 |mgpmy SPG:COMPR

7 |10308737003 1 |+ F TOP SET

8 (01108031100 2 |wmuw SCREW,PAN

9 [N42633D00 1 | e NEEDLE JET M2-125
10 |N41318C00 1 [waswzs NEEDLE JET HOLDER

11 (991011161020 1 |aeg % (#102) MAIN JET

12 [1001440H0351 1 | o o (435) SLOW JET M2-125
13 [161552G8L100 1 |s#Re FLOAT VALVE SET

14 [10528622101 1 [ege FLOAT COMP

15 |W952525250 = ARM PIN

16 |K3500840100 1 [#zems FLOAT CHAMBER SET

17 [93500040121H 3 |\ SCREW,PAN

18 [12308567001 TR HOLDER CAP

19 [40000940000 1 |p#siddn AUTO BYSTARTER SET

20 (938920400818 THEEER SCREW WASHER

21 [10908732001 THEEEL SET PLATE

22 10280547000 1 |#p ¥ SEALING CAP

23 (12018302201 1 |ew DIAPHRAGM COMP

24 [1290A072000 1 |mgpmy SPG:COMPR

25 (12308502000 1 |z COVER

26 [93500040101H 2 |y SCREW:PAN

G-MAX_125&150




E6. 1tifizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6.2 it B & EEC/(CARBURETOR W/O EEC SYSTEM)

# % M2-1254 )

No. [Part No. QTY PART NAME PART NAME SPECIFICATION
SR | s g R FEE L4 A
27 [1785402H0040 EEY TUBE SET

28 (11988222000 R DRAIN SCREW

29 (12028656000 EE O RING

30 |K4460100100 1 (wEnmuses PILOT SCREW SET

31 [N35062E00 1 [wze FLOAT CHAMBER

32 [N44612B00 1 [ SCREW

33 |W17115189901 1 |mupEsE COMPRESION SPRING

34 (03018032000 EEY PLAIN WASHER

35 [16075KG89010M1 1 |owm O RING

G-MAX_125&150




L/ BEERRH
CVT TRANSMISSION

35 (150 CC)




E7. B & 4 4 #% (DRIVING PULLEY )

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
78 F 25 i Fitd v LA FEE2 LA Lt

1 |C1123700000 1 |(Emde A Fihes BELT PULLEY COMP,DRIVEN FACE |M2-125

1 [F31237000000 1 (Emde A Fihes BELT PULLEY COMP,DRIVEN FACE |F3-4V

2 |P1123410000 1 |#7xiaiy NUT

3 |C1123300000 1 |mEfAges BODY COMP,DRIVE PLATE

4 |C1123420000 3 [MeErRLHEN DAMPER RUBBER,CLUTCH

5 |C1123430000 3 |BpLzEF SPRING,CLUTCH

6 [C51234400000 3 |HeFEle WEIGHT SET,CLUTCH

7 [C1123450000 1 1B ERYF PRESSURE PLATE,CLUTCH

8 92180700000 3  |EFi- RETAINING RING E TYPE

9 |C1123330000 1 |[#EEx§F COLLAR,SPRING

10 [C1123520000 1 |asmd e BE SPG,DRIVEN FACE M2-125

10 |C5123520000 1 |asmd e BE SPG,DRIVEN FACE M2-150

11 |C1123530000 1 &2 F SEALED SOCKET

12 95514000001 2 |07 0-RING

13 95593441400 2 (GAIW 4 OIL SEAL G TYPE

14 |C1123250000 3 |mz BUSH

15 |C1123240000 L D PIN,GRIDE

16 |C1123210000 1 |Edismd e Ales BODY COMP,DRIVEN FACE

17 96520690200 1 |H 3R B K DEEP GROOVE BALL BEAR ONE SEAL

18 (92162800000 1 [CAl4- RETAINING RING C TYPE

19 [C1123110000 1 |#Emé e 2He s DOBY COMP,DRIVEN FACE

20 /96550202900 1 [iE4dmi NEEDLE BEARING

21 [C1123510000 1 |peB 2 Apes OUTER BODY COMP,CLUTCH

22 (92041200002 1 |= & miig HEXAGON FLANGE NUT

23 (92141200005 1 |rxmE PLAIN WASHER

24 |C11220000001 1 (A% (3D V BELT

25 [C11211000001 1 [E#mee el FACE MOVABLE DRIVE

26 [C1251030000 ES S RATCHET KICK STARTER

27 (92141200005 1 |rxmE PLAIN WASHER

G-MAX_125&150




L/ BEERRH
CVT TRANSMISSION

35 (150 CC)




E7. B & 4 4 #% (DRIVING PULLEY )

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
I B E 55 s FirP 2 LA FirE LA HA

28 (92041200002 1 | & maammy HEXAGON FLANGE NUT

29 [C11212000001 6 |mEg3es, llg WEIGHT ROLLER COMP. M2-125

29 [C1121200000 6 |mEg3es, ldg WEIGHT ROLLER COMP. M2-150

30 [C1121321000 3 | SIDE PIECE

31 [C1121310000 1 | RAMP PLATE

32 [c1121050000 1 |E#mes s b BOSS,MOVABLE DRIVE FACE

33 [C11210600001 e ' DRIVE FACE

34 |C51236000000 e DRIVEN PULLEY ASSY.

35 |C5066051000 TS DRIVEN PULLEY ASSY. M2-150 ONLY

G-MAX_125&150




OPTIONAL DEVICE

FE8 FAN COVER. GENERATOR




E8. b % ¥ - % T % (GENERATOR)

i * M2-150-4V # )

AVAILABLE FOR M2-150 4V (F3)

i#* M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
% F Ll 1% L34 Y v b FEEe LA ot

1 [C5221001000 1 HHETBE 3w E ) DC GENERATOR ASSY F3-4V

2 |C5221011000 1 # % FLYWHEEL COMP F3-4V

3 |C5221020000 1 EkE 5 STATOR COMP F3-4V

4 190210502800 3 > & s T (M6*20L) HEXAGON FLANGE BOLT

5 190190501201 2 > & LT (M5*12L) HEXAGON FLANGE BOLT

6 192041200000 1 > & h ATy HEXAGON FLANGE NUT

7 |C1043001000 1 RS FAN

8 190190601204 4 > & LR HEXAGON FLANGE BOLT

9 |C1042001000 1 B E FAN COVER

10 |C1042030000 1 % E RUBBER PLUG

11 [90180602000 4 > & b 0 (M6*20L) HEXAGON FLANGE BOLT

12 190130501400 4 L 3 45 5 posdf 4 (MHX*16L) CR PAN HD.TAPPING SCREW

13 [F30422120001 1 Ak (2) COOLING COWL(2) M2-125

14 [F3042101000 1 Ak (D COOLING COWL(1) M2-150

15 |F3042120000 1 Ak W D) SEAL,COOLING HOOD(1)

16 [F3042220000 1 AT Y W 3(2) SEAL,COOLING HOOD(2)

17 |C1701260000 1 % E RUBBER PLUG

18 |C1042242000 1 BsEF FAN COVER'S COVER

19 190110401600 3 L 3 {455 pord? 4 (MHX16L) CR PAN HD.TAPPING SCREW

20 [C1603130000 1 SIEM IR A 2) OIL NOTICE LABEL (CHINESE)

20 [C16031300001 1 SIEM IR AR 2) OIL NOTICE LABEL (ENGLISH)

21 192141200005 1 L3 E] PLAIN WASHER

22 (C1701290000 2 EF B PLASTIC LOCKER

23 (92110500000 2 T 3 ] PLAIN WASHER

24 |C1706640000 1 ACGR ¥ ACG PLATE

25 [C10422700001 1 #ER B AIR PIPE OPTIONAL FOR FROZEN AREA

G-MAX_125&150




E8 B / RERS
FAN COVER. GENERATOR




E8 b 5% % > 4 T 4 (GENERATOR)

i * M2-125

No. |Part No. QTY PART NAME PART NAME SPECIFICATION
BP RS B E R LR FEE2 LA A,

1 [C2221000000 1 HEHET s (Ew» e ) DC GENERATOR ASSY M2-125

2 |C2221010000 1 & & FLYWHEEL COMP M2-125

3 [C2221020000 1 ) 2k STATOR COMP

4 190180602000 2 > & s T (M6*20L) HEXAGON FLANGE BOLT

5 (90190501201 2 > & LT (M5*12L) HEXAGON FLANGE BOLT

6 [92041200000 1 > & h ATy HEXAGON FLANGE NUT

7 |C1043001000 1 RS FAN

8 [90190601204 4 > & LR HEXAGON FLANGE BOLT

9 [C1042001000 1 B E FAN COVER

10 |C1042030000 1 W% = RUBBER PLUG

11 [90180602000 4 > & b 0 (M6*20L) HEXAGON FLANGE BOLT

12 190130501400 4 L 3 45 5 posdf 4 (MHX*16L) CR PAN HD.TAPPING SCREW

13 |C10422100001 1 Sk (2) COOLING COWL(2) M2-125

14 |C1042102000 1 Ak (D) COOLING COWL(1) M2-125

15 |C1042120000 1 AArE W D SEAL,COOLING HOOD(1)

16 |C1042220000 1 AArE W 4(2) SEAL,COOLING HOOD(2)

17 |C1701260000 1 W% = RUBBER PLUG

18 |C1042242000 1 B sy FE FAN COVER'S COVER

19 [90110401600 3 L 3 455 posdF 4 (MHX16L) CR PAN HD.TAPPING SCREW

20 |C16031300001 1 SIEM IR AR 2) OIL NOTICE LABEL (ENGLISH)

21 (92141200005 1 L 3 ] PLAIN WASHER

22 [C1701290000 1 EF B PLASTIC LOCKER

23 192110500000 2 T 2 B PLAIN WASHER

24 |C1706640000 1 JACGR 4+ ACG PLATE

25 |C1042270000 1 £ER B AIR PIPE OPTIONAL FOR FROZEN AREA

G-MAX_125&150




£ 9

STARTING MOTOR. OIL PUMP




E9 . GMAX_GENERATOR

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
I B E 55 g REY 2 LA REE2 LA K
1 |C1081000000 1 |[Bezgs OIL PUMP ASSY M2-125
1 |F3081000000 1 |[Bezgs OIL PUMP ASSY M2-150-4V(F3)
2 |C1243030000 3 |EsmeEnh ROLLER ONE WAY CLUTCH
3 |C1243020000 e COP,ROLLER SPRING
4 |G1243010000 3 |mgpEi COMPRESS SPRING
5 |C12430500001 1 [Aedaps B COVER CLUTCH OUTER
6 |90210801000 IEEEE T INNER HEX BOLT
7 |96590283200 1 |imemx NEEDLE BEARING
8 |C1081070000 1 [0 & SHAFT,OIL PUMP
9 |90190602700 2 |- & magemh (M6X2TL) HEXAGON FLANGE BOLT
10 |C1081030000 1 |@e Robd i SPRKT OIL PUMP DRIVEN
11 92040600000 1 [» & o3y (M6X1. OP) HEXAGON FLANGE BOLT
12 |C1081220000 1 |40 & Zgéeshis CHAIN,OIL PUMP
13 |C1081230000 1 |9 A gk SEPARATER OIL
14 |E1681030000 2 |sgmaunmuan WITH WASHER HEX BOLT M2-125
14 90100602900 2 |sgmaunmuan WITH WASHER HEX BOLT M2-150-4V(F3)
15 |C1241000000 1 |e#gdes START MOOT COMP.,
16 |95512400002 1 |o7im O RING
17 |90190601601 2 |- & mgmhk HEXAGON FLANGE BOLT
18 |C1242040000 1 [dedoipid & SHAFT,STARTET REDUCTION GEAR
19 |C1242010000 1 |edpddm GEAR,STARTER REOUCTION
20 |C12430000001 1 |Hoas Bas ONE WAY CLUTCH ASSY.
21 |NA 1 |dogpsmws ONE WAY CLUTCH COMP.
22 |C1244000000 1 |[Aedas Bdmel GEAR COMP.STARTING CLUTCH
23 92142200000 EEN PLAIN WASHER
24 |C1243060000 TR NUT LOCK

G-MAX_125&150




£10 [HEEERE

GEAR TRANSMISSION




E10. GMAX_ _GEARBOX

AVAILABLE FOR M2-125/150

No. Part No. QTY PART  NAME PART NAME SPECIFICATION
3§ P % 58 g R v L i Pirwe LR NI
1 |C2141011000 1 |weaE TRANSMISSION COVER
2 |C2141020000 1 (@& pEad TRANSMISSION COVER GASKET
3 93541001401 2 | #Fa(10%14) LOCK PIN
4 [96510630100 1 |FHERERG30D) BALL BEARING
5 (96510600200 1 |FHER-K(6002) BALL BEARING
6 96530622200 1 g3k (6222) BALL BEARING.DOUBLE SEALED
7 |C11411000003 LS 3 DRIVE SHAFT M2-125
7 |C3141100000 LS 3 DRIVE SHAFT M2-150
8 |C11412000003 1 |Edmesd IDLE GEAR COMP. M2-125
8 |C31412000001 1 |Edmesd IDLE GEAR COMP. M2-150
9 |C11414110001 1 [ AXLE DRIVE
10 |C11413100003 1 [Ex& FINAL GEAR M2-125
10 |C11413100003 1 [Ex& FINAL GEAR M2-150
11 (92172000000 1 [CAldrzk RETAINING RING C TYPE
12 |95572742702 1 |TCA 4 #+( § 42% § 25. 8%Tt) OIL SEAL TC TYPE
13 192165000000 1 [CAlgemm(GL®) RETAINING RING C TYPE
14 |M2407430000 1 |8 whEr e PIVOT REAR BK.SHDE
15 95510800000 1 [0753, (7.5%1.5) O RING
16 90190805001 1 = & a3 (M8*50L) HEXAGON FLANGE BOLT
17 190190804501 1 |» & s (M8*45L) HEXAGON FLANGE BOLT
18 190190804003 4 |» & kR (M8*40L) HEXAGON FLANGE BOLT
19 90190802600 1 = & b (M8*26L) HEXAGON FLANGE BOLT
20 92060800000 1 [» & Mgt (M8X1. 25P) HEXAGON FLANGE NUT
21 |P1062150000 1 [#e s OIL BOLT
22 95511300001 1 |075% O-RING
23 |[M2701070000 1 |#9% RUBBER PLUG

G-MAX_125&150




£11,2

EREEIES(BEEC)
AIR CLEANER COMP,
(W/O EEC SYSTEM)




1 ) e

E11.2 AIR CLEANER COMP. / 2 & 3s0E %50 £, EEC

No. [Part No. QTY PART NAME PART NAME REMARK
EE U | SRR B! Fitd 2 LH FFHY £ i =
1 |M22620010001 1 |ZRifEes AIR CLEAN ASSEMBLY ]

2 |NA 1 [zh=+u AIR CLEANER BODY

3 [M2262020000 1 |zpmag AIR CLEANER COVER

4 [M2262060000 TEEET INDUCT PIPE

5 [M2262030000 T ETE R ELEMENT, AIR CLEANER
6 |[M2262040000 1 |wzam PACKING

8 [M22620500003 EEET OUTLET PIPE

9 [M2262360000 1 |[cuans 2 WAY CONNECTOR

10 [92221000001 T E PLAIN CLIP

11 [M2262110000 1 [rEn CLIP

12 [M2262380000 1 [xEm CLIP

1390150502500 6 |4 %y TAPPING SCREW

14 [NE262060000 2 |mz BUSH

15 90190603000 2 |2 & maug 4 (M6%45L) HEXAGON FLANGE BOLT
16 [92140600005 2 |=am PLAIN WASHER

17 [M2262070000 1 |sgzames ELEMENT & PACKING ASSY.

G-MAX_125&150







E12. ¥ & / MUFFLER

i * M2-150-4V # )

AVAILABLE FOR F3

i#* M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
78 F 25 i R LA FEE2 LA Lt

1 [F32815000001 1 |3 By MUFFLER ASSEMBLY EURO 2

2 |M22810100007 1 |*tiE#¥F HEAT PROTECTOR

3 190050602000 2 &A1 C-R PAN HD MACHINE SCREW

4 192140600015 4 |HpERY PACKING

5 |C328A040000 2 |#n CIRCLET

6 |C328A020000 2 |(#mpoam INNER SPACER

7 |90050601000 2 &A1 C-R PAN HD MACHINE SCREW

9 |C5281070000 1 |®4tmz SEALING BUSH

10 |C5281081000 1 |igEEkel CONNECTOR ASSY.

11 |F3281100000 1 |[BiFdmgas FRONT SECTION, MUFFLER

12 |E9281020000 1 [ZFER® (HHT) GASKET, MUFFLER

13 {92050800000 2 |= ¥ (£3) HEXAGON CASTLE NUT

14 90191004002 1 |= & h%ds HEXAGON FLANGE BOLT

15 [90191008001 1 |= &mxdh HEXAGON FLANGE BOLT

16 190190803004 T EEEET S HEXAGON FLANGE BOLT

G-MAX_125&150







E12. Jf13 % / MUFFLER i * M2-1259 4
No. [Part No. QTY PART _NAME PART NAME REMARK
EET [ ETE R plal BV b FITRY 78 [

1 [C52815010003 TIEEIEE MUFFLER ASSEMBLY W/O CATALYST
2 |M22810100003 1 [ HEAT PROTECTOR NO WORD
3 90050602000 2 |aapm C-R PAN HD MACHINE SCREW

4 192140600015 4 |wBERY PACKING

5 [C328A040000 2 |am CIRCLET

6 [C328A020000 2 |ermpoms INNER SPACER

7 90050601000 2 |&apm C-R PAN HD MACHINE SCREW

9 [C5281070000 1 [z SEALING BUSH

10 [C5281081000 EEE T CONNECTOR ASSY.

11 [C52811010002 1 |[pravpas FRONT SECTION, MUFFLER

12 [E9281020000 1 [Biins (44 ﬁg’f) GASKET, MUFFLER

13 [92050800000 2 |» & xa3m (L4 HEXAGON CASTLE NUT

14 90191004002 1 [z somvgup HEXAGON FLANGE BOLT

15 [90191008001 1 [xamzun HEXAGON FLANGE BOLT

G-MAX_125&150




F3-4V)

&MQ—IBO—
HEEL

e
REAR

- 13.

27




E13. 9[#F/ l%cip&/ ENGINE REAR WHEEL

AVAILABLE FOR F3

i#* M2-150-4V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
7E E 55 g REY 2 LA FRrE LI K
1 |M2634000650 1 |2 %(ker) REAR FENDER
2 (90130501400 EE: ﬁ; FE T 4 CR PAN HD.TAPPING SCREW
3 [M240G320000 1 [t #7ea 2130/60-13 REAR TIRE
4 |M2406101770 1 |[##%BEd3 ) REAR WHEEL RIM
5 [P140B330000 1 e VALVE
6 |M2406800000 1 Jiexew é*(MZIﬁ ) REAR BRAKE DISK
7 [C1403510000 5 [# £ 4509 55 (M8¥1. 25P%24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)
8 [M2406840000 CE BUSH
9 [M2406832000 1 | REAR ENGINE BRACKET F3-4V
10 [96530600300 1 3R s sk BALL BEARING, DOUBLE SEALED
11 [92141600002 TEET] WASHER
12 (92011600000 1 |Uas iy U TYPE SPRING NUT
13 (90190804501 1 |- angupn HEXAGON FLANGE BOLT
14 (90190804501 1 |- angup HEXAGON FLANGE BOLT
15 (90190802601 2 = ampup HEXAGON FLANGE BOLT
16 |M24066017705 TR REAR BRAKE CALIPER F3-4V
17 [M2403720000 1 |##4 3 %0 BRAKE TUBE CLAMP (B)
18 |[M2403710000 2 |x2w 3 %) BRAKE TUBE CLAMP (A)
19 (90190602002 3 |= & s g4 (M6%20L) HEXAGON FLANGE BOLT
20 [M2701050000 1 |9z (g48p &) RUBBER PLUG
22 |[M240F1500005 1 [pxk2yes INNER PAD F3-4V
23 [M240F1600005 1 [tz pes OUTTER PAD F3-4V
24 |M240F0800005 1 |#e¥ YOKE F3-4V
25 |M2403701000 1 |wsg2ed REAR BRAKE HOSE F3-4V
26 (92163500000 1 |catem CCLIP F3-4V
27 |M2406822000 1 |z @ REAR ENGINE BRACKET ASSY. F3-4V
28 |[M26340706500 T EEEL TAIL FENDER F3-4V
29 [M26340300001 1 |ttivipn BRACKET, RH TAIL FENDER F3-4V
30 [M26340200000 THEE T BRACKET, LH TAIL FENDER F3-4V
31 (90190602002 3 |- & mgon HEXAGON FLANGE BOLT F3-4V

G-MAX_125&150




F 13 &%
REAR WHEEL




E13.1 ix#y / ENGINE REAR WHEEL

i * M2-150-2V.# )

AVAILABLE FOR M2-125/150

i#* M2-150-2V # )

No. Part No. QTY PART NAME PART NAME SPECIFICATION
I P E 55 ¥ Rt 2 LA FEE2 LA Lt

1 |M2634000650 1 sdE(2) REAR FENDER

2 190130501400 2 Lz ﬁ; FER P oTTid 4T CR PAN HD.TAPPING SCREW

3 |M240G320000 1 S e A 130/60-13 REAR TIRE

4 |M2406101770 1 S W BI(13" ) REAR WHEEL RIM

5 |P140B330000 1 F e VALVE

6 |M2406800000 1 {6 & B i 4 (M2 R 4] REAR BRAKE DISK

7 |C1403510000 5 a0 £ 408 5 (MBX1. 25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)

8 [|M2406840000 1 WE BUSH

9 |M2406830000 1 fé = REAR ENGINE BRACKET

10 {96530600300 1 B3 R TR K BALL BEARING, DOUBLE SEALED

11 {92141700001 1 T & ] WASHER

12 (92011600000 1 U 347 U TYPE SPRING NUT

13 {90190804501 1 R SN HEXAGON FLANGE BOLT

14 (90190804501 1 R SN HEXAGON FLANGE BOLT

15 190190802300 2 R SN HEXAGON FLANGE BOLT

16 [M2406601000 1 {6 B % REAR BRAKE CALIPER

17 [M2403720000 1 Zd g A (B) BRAKE TUBE CLAMP (B)

18 [M2403710000 2 2 g A (A) BRAKE TUBE CLAMP (A)

19 190190602002 3 = & 424> (M6%20L) HEXAGON FLANGE BOLT

20 |M2701050000 1 [#9%E(Q48p &) RUBBER PLUG

22 |M240C431000 1 poATH e INNER PAD

23 |M240C440000 1 ohzrd oA OUTTER PAD

24 1X040C420000 1 £ YOKE

25 |M2403700000 1 S £ B b E REAR BRAKE HOSE

G-MAX_125&150




BRSNS
F14, OIL COOLER & LH COVER




El4. OIL COOLER

AVAILABLE FOR M2-125/150

No. Part No. QTY PART NAME PART NAME SPECIFICATION
7B 255 #HE e 2 LA RiEE LI SN
1 |C5083010000 1 [ irees OIL COOLER ASSY.
2 |C5083020000 1 |y RADIATOR, UPPER
3 [C5083030000 1 |vere RADIATOR, LOWER
4 |G1067010000 1 |#z OIL PLUG
5 |C5083040000 1 @3 OIL SEAL
6 93560401000 2 |z LOCK PIN
7 190210601800 8 [ axginy HEXAGON SOCKET HD. CAP SCREW
8 |C5083080000 1 (el iregsg OIL FILTER JOINT
9 |C1082020000 1 [ ERE OIL FILTER
10 |C5083050000 1 [ rEld i) OIL COOLER PIPE(1)
10 |F30830500000 1 [#esrEd i) OIL COOLER PIPE(1) M2-150-4V(F3)
11 |M2083061000 1 [ 2 rEd (2 OIL COOLER PIPE(2)
11 [F3083060000 1 [ rEd (2 OIL COOLER PIPE(2) M2-150-4V/(F3)
12 |C5083100000 1 [ sirEe s Az OIL COOLER HOSE HOLD(1)
13 |C50830920001 1 [ sirEBd sl OIL COOLER HOSE BRACKET
14 90050501200 1 |51 Flspis F e 4 (M5X120) HEXAGON FLANGE BOLT
15 |C5083070000 MR OIL PASS BOLT
16 92141200006 8 |T#am PLAIN WASHER
17 |C10610100001 1 [+ i RH CRANKCASE M2-125
17 |F3061010000 1 [+ i RH CRANKCASE M2-150-4V/(F3)
18 (90190807500 2 |= & iR (M8*T5L) HEXAGON FLANGE BOLT

G-MAX_125&150







FLH e = g s 2 e 1= v gAY -COVERUPPER&LOWER.HANDLE BAR.SUN PLATE.

No. [Part No. | QTY PART NAME PART NAME REMARK
AN EREE A Bkl FFHIY £ FFRY i 2
1 M26130001N0O T E e HANDLE COVER UPER RED o

1 M26130004W0 1 [ HpgEs R HANDLE COVER UPER BLUE

1 M26130007L0 1 [ HpgEs R HANDLE COVER UPER SILVER

1 M2613000270 1 [ HpgEs R HANDLE COVER UPER YELLOW

2 M2614001650 e HANDLE COVER LOWER

3 |[M2612001600 1 [ wssy HANDLE BAR ASSY.

4 |M2613020000 1 [Empsy AGAINST SUN PLATE

5 90110401200 11 [ FRPREEE YIRS (MA*12L) CR PAN HD TAPPING SCREW(M4*12L)

6 90191005000 1 | BB (M10%1.25P*50L) HEXAGON FLANGE BOLT (M10*1.25P

7 C1612010000 = PLAIN RING

8 92061000001 2 |P I E4EIEMI0%1.25P) HEXAGON LOCK NUT (M10*1.25P)

9 90040601400 2 | RS RIS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10 [92140600005 2 |7 #E(6.4D*13D*1T) WASHER (6.4D*13D*1T)

G-MAX_125&150




&—11
&— 11 41l

10

B\
SPEEDOMETER

F2

&—11




F2 {5 /SPEEDOMETER

No. [Part No. QTY PART NAME PART NAME REMARK
EE | F SRS By El FiRd g TP g i 2
1 M25610010000 1 [[EEERS (1R SPEEDMETER ASSY. o
2 M256A020000 1 |G LENS

3 M256A070000 1 |Bfity DECORATED PLATE

4 |NA T EE BASE

5 M256A040000 1 |t DIGITAL CLOCK

6 M256A050000 1 gt ADJUSTING BUTTON ASSY.

7 M256A080000 6 |iEsow BULB 1.7W

8  |M256A060000 1 ey CONNECTING WIRE

9 M2544000000 1 |iEsstsess ) SPEED METER CABLE ASSY

10 |M254D060000 1 P INNER WIRE

11 [90110401200 4 | FEABPET IS (M4*120) CR PAN HD TAPPING SCREW(M4*12L)

G-MAX_125&150




M. BER . SRR ( ARMER)

CABLE.SWITCHBACK MIRROR

F3.2

38




F3.2 &y BERE i &% | CABLE.SWITCH.BACK MIRROR

R e (M2-125/150)

No. [Part No. QTY PART NAME PART NAME REMARK
RED [F{EEE By E| FlFH g7 FlF R /=
1 M261F010000 1 |5 &g LH BACK MIRROR o
2 |M2546000000 1 5= BB (2] 4% HANDLEBAR SWITCH ASSY, LH

6  |C254F0300005 1 P2 4 CASE,SWITCH UNDER 2 ASSY.

7 M254F020000 1 |ppkEST CASE,SWITCH UNDER 1

10 [M240C190000 M EEET LEVER,LH BRAKE

11  [P140C180000 1 & = BRI 5 STOP SWITCH COMP

12 |P154F390000 1 |ppEs | SCREW,PAN HEAD

13 |P154F400000 1 |ppEes SCREW,PAN HEAD

14 [M2403000000 1 s MASTER CYLINDER, FR BRAKE

16  |P140C130000 2 s SCREW

17 |P140C120000 1 [z CAP,RESERVOIR

18 [P140C110000 2 | DIAPHRAGM,RESERVOIR

19 |P1402400000 2 ke BRACKET,MASTER CYLINDER

20  |P1402500000 2 P epeite HEX SOCKET HEAD BOLT

21 |P140C220000 2 | BOLT

22 |P140C230000 2 | heREE FLANGE NUT

23 [M240C190000 1 & A LEVER,RH BRAKE

24 |P140C180000 AR SWITCH COMP

25  |P25480000001 1 |y By SWITCH ASSY.RH HANDLEBAR

26 |P254H0100001 1 P ke s CASE,SWITCH UNDER 2 ASSY.

27 |c25410000001 1 [5yEpmsy GRIP ASSY, LH

28 |C25420000001 1 g sy GRIP ASSY, RH

29  |P154H020000 1 P peEiH1 CASE,SWITCH UNDER 1

30  [P154F400000 R C-R ROUND HD TAPPING

31 [P154F390000 1 [ R C-R ROUND HD TAPPING

32 |M2403701000 1 |Esdnnhassy REAR BRAKING TUBE M2-150-4V
32 |M2403700000 1 |Bsdnnasgsy REAR BRAKING TUBE

33 |P14038110000 1 s oiirseiii et JOINT BOLT,BRAKE HOSE

34 92141000002 EE 5 PLAIN WASHER

G-MAX_125&150




M. BER . SRR ( ARMER)

CABLE.SWITCHBACK MIRROR

F3.2

38




F3.2 &y BERE i &% | CABLE.SWITCH.BACK MIRROR

R e (M2-125/150)

No. [Part No. QTY PART NAME PART NAME REMARK
HE[F{EHEE By E| FlFH g7 FlF R /=
35  |M2544600000 1 sy THROTTLE CABLE o

36 [90040501200 M EEE CR PAN HD MACHINE SCREW(M5*12L)

37 [M261F020000 1|7 s RH BACK MIRROR

38 |M2616000000 1 | sy BACK MIRROR COMP

39 [M2406300000 ST REAR BRAKING MASTER CYLINDER

40 |M24036010000 1 el

G-MAX_125&150




c4 o MR (125/160CC)
—= FRONT FORK [




F4. 2 {ii FRONT FORK / M2-125 & M2-150

No. |[Part No. QTY PART NAME PART NAME REMARK
BE TSRS plect FlFH £ FiPgy g [
1 M2443001720 1 [y (sl FRONT FORK ASSY !
2 C144C160000 2 |y ) OIL SEAL

3 [C144C030000 T HEXAGON BOLT

4 |C144C040000 2 |mea BOOT

5  |c144c050000 2 | e BOLT ASSY.

6 M244C061000 2 [y SPRING, FRONT FORK

8  [C144C080000 2 e INNER.TUBE COMP

10  |C144C100000 2 |ShEA PLAIN WASHER

11 [C144C110000 2 | e HEXAGON BOLT

13 [C144C130000 1 [# GASKET

14 [P244C040000 1 [ COVER

15 [C144C150000 1| e INNER BEARING CAGE

17 [M244C200000 12 Py UNDER BRACKET,COMP.

18 [M244C210000 1|59 sy TUBE COMP. LH

19 [M244C220000 1|9 sy TUBE COMP. RH

20 (99010600000 19 [SMZR(1/4") BEARING BALL(1/4")

21 99010400000 26 |#EE (5/32) BEARING BALL

22 |E1444050000 R UPPER RING-SHAPE NUT

23 |E1444040000 1[4 g et STEERING SHAFT LOCK NUT

24 [M26320011N0O 1 gt e FR FENDER RED

24 [M26320014W0 GRS FR FENDER BLUE

24 [M26320017L0 GRS FR FENDER SILVER

24 |M2632001270 GRS FR FENDER YELLOW

25 92140600018 R PLAIN WASHER

26 [90040601600 6 |4 AR PR S EET (ME*16L) CR PAN HD MACHINE SCREW

27 (92110600000 5 [ E5(6D*1.8T) SPRING WASHER

28 |M2544020000 1 [fSHeEsi s () SPEEDMETER CABLE CLIP COMP (R)

G-MAX_125&150




$86 . WkE . mRe (125 /150c.c)
—_— TIRE.FRT WHEEL.FRT CALIPER.




F5.2 Fiiils! He=" 4011 7 /TIRE.FRT WHEEL.FRT CALIPER. M2-125/M2-150

No. [Part No. QTY PART NAME PART NAME REMARK
R SRR By E| T & FiPgy g s
1 C1402500000 1 | AXLE , FR WHEEL !
2 P1401010000 1 (s SPACER

3 95572235700 1 | TCENE OIL SEAL, TC TYPE

4 (96520620100 2 |WERRERER62010) ONE SHIELD BALL BEARING

5  [P9402401000 R SPACER

6 M24035000001 1 |pisvd Res BRAKING DISK M2-150-4V

6 M2403501000 1 |fiacd e BRAKING DISK M2-125

7 [C1403510000 5 | AR ES (M-*1.25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)

9 M2401101770 1 |fii#Es (13" 80 & FRT WHEEL

10  [M240B320000 1 gl 120/60-13 FRT TIRE

11 [P140B330000 1 % VAVLE

12 |P1566002000 1 |y METER GEAR ASSY

13 95574052600 1 [JiEHTC4052) OIL SEAL

14 [92171800000 1 |cEie CCLIP

15 [92141900001 1 |7 #HE PLAIN WASHER

16  [P1566050000 1 | PAD

17 |P1566040000 1 s F il SPEEDOMETER GEAR

18 92141900002 EE PLAIN WASHER

20  |92061200000 1 |[FHE4EIEHMI2*1.25P) LOCK NUT(M12*1.25P)

21 [M2403301000 1 |fiaed - sy BRAKE CALIPER, FRONT

22 |M240C010000 ECEEE PAD ASSY.

23 |M240C020000 1 |igEy YOKE SPRING

24 |M240C040000 1 [ SPRING PIN

26 |M240C030000 1 e CLIP

27 (90191004003 2 |4 iR HEXAGON FLANGE BOLT (M10*40L)

G-MAX_125&150




WINDSHIELD.FRT INNER CONER.

FRT HEAD LIGHT,

AR, BIVE L B AR

Fb




F6 if%ff%’?/ﬂ IHE

2 /F N /WINDSHIELD.FRT INNER CONER. FRT HEAD LIGHT.

No.' Part No. Q' TY PART NAME PART NAME REMARK
PR | SRS el T £ T 7 b
1 M26210001N0 1 |y WIND SHIELD RED o
1 M26210004W0 1 | WIND SHIELD BLUE

1 M26210007L0 1 | WIND SHIELD SILVER

1 M2621000270 1 ;quﬁ el WIND SHIELD YELLOW

2 90040601400 2 | R S R RIS (M6* 14L) CR PAN HD MACHINE SCREW(M6*14L

3 M26210100001 1 |BEASiE WINSHIELD,OUTER COVER M2-150-4V

3 M2621010690 1 |Bre e WINSHIELD,OUTER COVER BLACK

4 [92370500003 2 | UEpEMS) U TYPE SPRING NUT

5 90130501400 9 o A feruf B IS HRET (MS* 16L) CR TRUSS HD TAPPING SCREW (M5*16L)

6 M2623001650 1 ErE INNER COVER,FRT

7 90130501400 4 | AR RS (M5 141) CR ROUND HD TAPPING SCREW (M5*14L)

8 M2623010650 1 |Hh sz COVER,VIN

9 M2623020650 e PANEL FRT.INNER COVER

10 |M2701010000 2 |HUlEE PUSH RIVET

11 |M2661001000 1| & I HEAD LIGHT ASSY. GENERAL

12 98231230000 2 E,'f“([ 1) POSITION LAMP (INSIDE, 3W) GENERAL

13 |[M266A021000 1 e f DUMMY HEADLAMP ASSY. GENERAL

14 [98151235351 1 EEI w' HEADLAMP BULB (35/35W) GENERAL

15 98231205000 2 |t RSO POSITION LAMP (OUTSIDE 5W) GENERAL

16 |[M266A010000 1 |# B WIRE ASSY. GENERAL

17 (90130501400 EES ?F'g,ﬁéﬂaa F TSRS (MS*14L) CR ROUND HD TAPPING SCREW (M5*14L)

18 92140600005 1 |7 #5(6.4D*13D*1T) WASHER (6.4D*13D*1T)

G-MAX_125&150




STEP FLOORSTEP PLATE,

ENPIAR

7




A

STEP FLOOR.STEP PLATE.

No. |[Part No. QTY PART NAME PART NAME REMARK
CHED TS Bk Sy £ FER Y o s
1 M2624001650 1 RIS @R STEP FLOOR,LH o
2 M262D001650 1 q»‘n%'ﬁ@( () ' STEP FLOOR,RH

3 M26240117L0 e G iR KEEL COVER,LH SILVER

4 M262D0117L0 1 FEEG) (mfg KEEL COVER,RH SILVER

5 M2624020650 1 |widR e (o) PANEL COVER,PEDAL LEVER(LH)

6 M262D020650 1 ﬁ”U’FﬁJﬁfﬁf’f— () PANEL COVER,PEDAL LEVER(RH)

7 M2624060650 1 |%p [#Iéfﬁ% LEFT HANGER COVER

8 M2624070650 1 mﬁ O RIGHT HANGER COVER

9 90040601400 4 | T RABUEES B RS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10 (90040601400 8  [H FEBPEES NS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

11 |90210602001 4 |4F 17—%1&? = HEXAGON SCOKET SCREW

12 |92370500003 2 | UREMFEPEMS) U TYPE SPRING NUT

13 |M2624500000 1 W%ﬁ( +) MAT,STEP FLOOR(LH)

14 |[M262D500000 1 [9ERG F1) MAT,STEP FLOOR(RH)

15 (90110401200 4 | RREEE SRS (M4*121) CR PAN HD TAPPING SCREW(M4*12L)

16 |92140600005 4 |7 #5(6.4D*13D*1T) WASHER (6.4D*13D*1T)

17 |92140600018 eSS WASHER

18  |90130501400 2 [ PRI RIPEE RS (MS*16L) CR TRUSS HD TAPPING SCREW (M5*16L)

G-MAX_125&150




F8 BIT®E , MBS TIEE . 3Lk
—— FRT LOWER COVER.STEPFLOOR

COVERFRONT FENDER

Srmmmmm————
i
‘./
713
':" ! A [
r 4 :i 8 kY
o v A
4 1 K
I 1 g-:’/ g
35
M2-12%5/15D/

SRR ~




F8 Fii ™ =/ HllEAy N gz + =/ FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDER

No. [Part No. QTY PART NAME PART NAME REMARK

CEED | SO Bkl T g7 FFH A L =

1 M26263007L0 T EEETS) LOWER COVER(LEFT) " " SILVER
1 M2626300690 1 R (D) LOWER COVER(LEFT) BLACK
2 M?26265017L.00 1 NEE(T) LOWER COVER(RIGHT) SILVER
2 M?26265016900 1 k E»("H) LOWER COVER(RIGHT) BLACK
3 M26213001N0 1 H rf; fFlJ ﬁﬂir( ) TURN SIGNAL FRONT ASSY,INNER COVER(LH)|RED

3 M?26213004W0 1 H [“B fFlJ o B (=) TURN SIGNAL FRONT ASSY,INNER COVER(LH)|BLUE

3 M?26213007L0 1 H [“B fFlJ o B (=) TURN SIGNAL FRONT ASSY,INNER COVER(LH) [SILVER

3 M?2621300270 1 g rf; [Flj*ﬂ Bz (=) TURN SIGNAL FRONT ASSY,INNER COVER(LH)[YELLOW

4 M262A3001N0O 1 H [“‘J [Flj S (¢ m) TURN SIGNAL FRONT ASSY,INNER COVER(RH) [RED

4 M262A3004W0 1 H [“B [Flj o (¢ m) TURN SIGNAL FRONT ASSY,INNER COVER(RH) [BLUE

4 M262A3007L0 1 H [“‘1 [Flj o EiE (¢ m) TURN SIGNAL FRONT ASSY,INNER COVER(RH) [SILVER

4 M262A300270 1 H [“‘J [Flj SefiE (¢ m) TURN SIGNAL FRONT ASSY,INNER COVER(RH) [YELLOW

5 M2633001650 1 H %,ZE iﬁ%’? LOWER COVER,FRONT

6 92370500003 6 U %Fﬂ' [EMS) U TYPE SPRING NUT

7 90130501400 2 A gy [E”HEJE IS RIS (M5*16L) CR TRUSS HD TAPPING SCREW (M5*16L)

8 90130501400 6 | IAEEEE s MS*14L) CR ROUND HD TAPPING SCREW (M5*14L)

9 M266C120000 1 “~HIh (HJ*E‘{' a SIGNAL LAMP ASSY., LH

10  [M266C020000 T mjfsz, | LAMP COVER, LH

11 NA 1 VRN BT LIGHT FILTER, LH

12 M266C010000 1 “HIH (HJ 9343 SIGNAL LAMP BASE, LH

13 98221210990 2 1 (HJ [t BULB (ORANGE) 10w

14 M266C060000 1 ES ﬁﬁ@ﬁ” CONNECTING WIRE, LH

15 M266D120000 1 FIFI 1 (HJFT%“_ a TURN SIGNAL FRONT COMP,.RH

16 |M266D020000 1oy (ijﬂf’_—, | LAMP COVER, RH

17 NA 1 Hi Ok BT LIGHT FILTER, RH

18 M266D010000 1 FIFI 1 (HJ SIGNAL LAMP BASE, RH

19 M266D060000 1 ‘F{Fﬁ@ﬁ” CONNECTING WIRE, RH

20 M266C050000 4 E lr’?E\E,\%T TAPPING SCREW

21 M2626030650 1 PR B E D COOLING COVER M2-125/M2-150

22 (90130501400 6 | IR CY RIS (M5*14L) CR PAN HD TAPPING SCREW(M5*14L)

G-MAX_125&150




F8 BIT®E , MBS TIEE . 3Lk
—— FRT LOWER COVER.STEPFLOOR

COVERFRONT FENDER

Srmmmmm————
i
‘./
713
':" ! A [
r 4 :i 8 kY
o v A
4 1 K
I 1 g-:’/ g
35
M2-12%5/15D/

SRR ~




F8 i ™ 2 /%5 ™ T2 /5 + [ / FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDER

No. [Part No. Q'TY PART NAME PART NAME REMARK
CEED | SO Bkl T g7 FFH A L =
23 |M2701090000 1 |fhAts ANTI-WATER RUBBER o
24 |E9666080000 5 |fmitH FIXTURE CLAMP

25  [NA 1 |FemE MUD RUBBER OPTIONAL PART

G-MAX_125&150




FO gz FME. RTTE.HETHS.
BODY COVERMIDDLE COVER.
RR LUGGAGE.BODY LOWER COVER,

11-1(M2-50)

11-2(M2-125 /150)




FO Hi=p /1] E =

Z 4 £y N ig# /| BODY COVER.MIDDLE COVER. RR LUGGAGE.BODY LOWER COVER.

No. [Part No. Q' TY PART NAME PART NAME REMARK
A e Pled TP £ FIFRA /=S

1 M2625010650 1 [yes FUEL TANK COVERFR. !

2 M26253001N0 1 |[&HiEE BODY COVER,LH RED

2 M26253004W0 1 |[&HiEE BODY COVER,LH BLUE

2 M26253007L0 1 |[&HiEE BODY COVER,LH SILVER

2 M2625300270 1 |[&HiEE BODY COVER,LH YELLOW

3 M26255001N0 1 |5 FEE BODY COVER,RH RED

3 M26255004W0 1 s BODY COVER,RH BLUE

3 M26255007L0 1 s BODY COVER,RH SILVER

3 M2625500270 1 s BODY COVER,RH YELLOW

4 M2625020650 1 e g BODY COVER,LOWER

5 M2676000770 1 |xe3y RR LUGGAGE BRACKET

6 90210803504 3 | EEniEAE HEXAGON SOCKET HEAD BOLT

7 92140800010 3 | #BI8.4D*17D*1.6T) WASHER (8.4D*17D*1.67T)

8 90130501400 2 [ FEBPEES AN RS M6* 14L) CR PAN HD MACHINE SCREW(M6*14L

9 90040601400 1 | RIS B RS (MO* 14L) CR PAN HD MACHINE SCREW(M6*14L

10 90130501400 1 | SR E ISR (M5 14L) CR ROUND HD TAPPING SCREW (M5*14L)

11 [M2701020000 1 Bt WATER PROTECTIVE RUBBER M2-125/M2-150

12 [M252A3000001 1 IO (O o) o TANK COVER CHROME

12 [M25213000001 1 [HG (o )R TANK COVER ROUGH FOR F3-4V
13 |M252A320000 1[I B (Fre) TANK ,INNER COVER CHROME

13 [M2521320000 1 [ A (s ) TANK ,INNER COVER ROUGH FOR F3-4V
14 [M2521310000 1 e o A TANK COVER LEVER CABLE

15 92140600005 2 |7 #HE(6.4D*13D*1T) WASHER (6.4D*13D*1T)

16 (90190601500 I Al s (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

17 |90040501200 M EER CR PAN HD MACHINE SCREW(M5*12L)

G-MAX_125&150




= A AR . REWH
—— SEATFR LUGGAGE,

BACK LUGGAGE . M2-125 /150




FL0% /il 2751 1 1275 SEAT.FR LUGGAGE. BACK LUGGAGE

No. [Part No. QTY PART NAME PART NAME REMARK
FE TR Ples T £ T LM
1 M26710010001 EE G SEAT COMP. !
2 M2681001000 1 [BIPAG) HELMET CASE ASSY., FRT SECTION  |M2-125/M2-150
3 M26810110000 1 |Eipesce) HELMET CASE ASSY., REAR SECTION|M2-125/M2-150
4 90200602001 6 |7 AR (M6*1.0P) HEXAGON FLANGE BOLT (M6*1.0P)

5 92370500003 2 |UEEEEPEMS) U TYPE SPRING NUT

6 90040601400 2 | IARBEERS B EET (M6* 14L) CR PAN HD MACHINE SCREW(M6*14L |M2-125/M2-150
7 C2583000000 1 |EEGER) 6AH BATTERY(7L) M2-125

7 C1583000000 1 |EEGEIR) 8AH BATTERY(9L) M2-150-4V

8 M2624050650 1 |l BATTERY COVER M2-125/M2-150
9 M2624030650 1 [FEE COVER,ELECTRICAL UNITS

10  [C1681060000 1 (fEvi BRACKET, LUGGAGE

11 (92040600000 2 |F e EEPE M6 1.0P) HEXAGON FLANGE NUT (M6*1.0P)

12 |C1681070000 1 Tk SPECIAL BOLT

13 |M2701040000 1 |t REMOVEABLE CABLE TIE

14 |P6706540000 1|7 sy TOOL KIT M2-125/M2-150
19 [C1042030000 2 |mE RUBBER PLUG

20  |M2681020000 1 |Bipormp s LUGGAGE LIGHTING LAMP

26 |M268A010000 1 | COVER,LUGGAGE LIGHTING LAMP

27 |M268A040000 T BULB

28  |C1583100000 2 |FaEe DAMPER, BATTERY M2-125/M2-150
29  |P15830100001 1 |FakEs DAMPER, BATTERY M2-125/M2-150
30 |M2671301000 1 | Epsd sy SEATLOCK ASSY

31 [90040601400 2 | AARBEERS B EET (M6* 14L) CR PAN HD MACHINE SCREW(M6*14L

32 |c2671120000 N SEAT LOCK LEVER CABLE

33 |M267A320000 1 g LIGTING SENSOR

34 90110401600 1 | s s (M6*16L) TAPPING SCREW

G-MAX_125&150




MR BOBK , B .

F_ll LICENSE PLATE.REFLECTOR.

BACK LAMP.




F11 58 PEdy 1~ A A |G | LICENSE PLATE.REFLECTOR. BACK LAMP.

No. [Part No. QTY PART NAME PART NAME REMARK
R SRR By El T & TPy o [
1 M2636001650 1 Pty LICENCE PLATE ]
2 [C5669000000 1 [E~k4 DOT REFLECTOR DOT

3 [92140500014 1 |7 #HE PLAIN WASHER

4 92040600000 2 |H FyinsiEEM6E*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

5 C1669000000 2 [ s A g REFLECTOR SIDE

6 M2666000000 T REAR LAMP ASSY.

7 M266F010000 1 |[reasse COVER

8 M266F080000 LT BASE

9 (98311221050 1 & BRAKING BULB

10  [98221210990 2 [ hprsw SIGNAL LAMP (10W)

11 [M266F070000 2 |pirsiess TAPPING SCREW

12 [NA 1 |f=R INNER COVER, RH

13 [NA T INNER COVER, LH

14 |M266F060000 2 |pissiess TAPPING SCREW

15 90110401200 1 | 3B PE TSRS (M4*12L) CR PAN HD TAPPING SCREW(M4*12L)

16 92040600000 2 |H FyinsiEEM6E*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

17 [90040601400 2 | AespEas s s (M6 14L) CR PAN HD MACHINE SCREW(M6*14L

18 [92140600005 2 |7 #E1(64D*13D*1T) WASHER (6.4D*13D*1T)

19 [M2701010000 2 |Puhas PUSH RIVET

20 92020500000 1 [ P BIPEOMS*0.8P) HEXAGON NUT (M5*0.8P)

21  |P2635001650 1 | E#gpdy LOWER MUD PROTECTOR, REAR M2-125

22 90110401200 2 | IR YIRS (M4 12L) CR PAN HD TAPPING SCREW(M4*12L)

G-MAX_125&150




F12.2 ® % (125/150cc)
—— FRAME




F12.2 {1 % / FRAME M2-125/M2-150 available for M2-125/150
No. |[Part No. QTY PART NAME PART NAME REMARK
FE R PR Ples FLFH 7 TP o i =
1 M242A0036002 1 |§1%5§55 (ED) FRAME ASSY (W/O SIDE-STAND SENSOR) [M2-125/M2-150
2 M2421420000 1 [ S i (%) SUPPORTING HOLDER ,STEPFLOOR(LH)

3 M242A420000 1 RIS LM () SUPPORTING HOLDER ,STEPFLOOR(RH)

4 M2421410000 1 sy LICENCE PLATE , LINK PLATE

5 M2481001000 1 |EA2EHAS 125/150 CUSHION ASSY, RR M2-125/M2-150
6 M2451031600 1 |9 iy ENGINE HANGER, LOWER M2-125/M2-150
7 M2451023600 1 | PULL LINKAGE M2-125/M2-150
8 M2451011600 1 |= e TRIANGLE SWING ARM M2-125/M2-150
9 X 0481130000 4 |ElifsYyES BUSH,RR AXLE BRACKET

10  |M2451050000 1 [BEeEaEB SPACER TUBE B

11 [90190601500 1 |H v iR (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

12 [90191004000 2 |H E v B (M10%1.25P*40L) HEXAGON FLANGE BOLT (M10*1.25P*40L)

13 |M2463010000 M EE e BACKSEAT PEDAL LEVER COMP (L)

14 |E1463020000 T PEDAL LEVER, LH

15 |E1463040000 2 [ LOCK PIN

16  |E1463050000 2 | SPRING

17 (99010600000 2 |&ERAM4Y BEARING BALL(1/4")

18 93520201200 2 (B COTTER PIN

19 |M2463020000 LY e BACKSEAT PEDAL LEVER COMP (L)

20 |M2463010000 LT ) BACKSEAT PEDAL LEVER COMP (R)

21 |E1464020000 R e PEDAL LEVER, RH

22 |M2464020000 1 B R A BACKSEAT PEDAL LEVER COMP (R)

23 |90190604001 R e HEXAGON FLANGE BOLT (M6*40L)

24 |X0481070000 3 GREASE FILLING NUT

25 |C1443020000 1| i UPPER BEARING CAGE

26 |C1443011000 1 [drpk LOWER BEARING CAGE

27 90191412500 1 | Fpl AR (M 14%1.5P*125L) EXAGON FLANGE BOLT

28 92061400000 2 [m U B R LOCK NUT,FLANGE U TYPE

29  |M24510700001 2 [P AUTOMATIC OILING BUSH

G-MAX_125&150




F12.2 ® % (125/150cc)
—— FRAME




F12.2 130 | FRAME M2-125/M2-150 available for M2-125/150

No. [Part No. QTY PART NAME PART NAME REMARK
BE TSRS By El T g TP o i =
30 90190601500 2 | IR (M6*15L) HEXAGON FLANGE BOLT (M6*15L) o
31 (90191420500 1|3 # iR (M14%1.5P*205L) EXAGON FLANGE BOLT

32 |M2451040000 1 [EvbsrA SPACER TUBE A

33 90191422000 1| Fphagiens EXAGON FLANGE BOLT M2-125/M2-150
34 (90191002000 TS EXAGON FLANGE BOLT M2-125/M2-150
35 |M24510610000 1 |[pEEEmETC SPACER TUBE C M2-125/M2-150
36 |X0481140000 I DUSTPROOF

37 |96550202600 2 |imstgips NEEDLE BEARING

38 |M24510800000 1P PULL LINKAGE ASSY. M2-125/M2-150

G-MAX_125&150




(W=
CARBURETOR

>
—

A

18

S nvake WanrFoLo

BRAKE

_—

FUEL TANK

Fz T W A

11—




F13 i35/ FUEL TANK

No. |[Part No. QTY PART NAME PART NAME REMARK
CEED | SO Bkl T g7 FFH A L =
2 M25215000001 1 EHEEEEC) FUEL TANK(W/O EEC) W/O EEC,OVERSEAS
3 90190601500 7 e h’“é;ﬁﬁ F(M6*15L) HEXAGON FLANGE BOLT (M6*15L)

4 M2521700000 1 s A FUEL GUAGE COMP.

5 90200501400 4 | ks é}ﬁﬁ,\ E5 HEXAGON FLANGE BOLT

6 C152A090000 1 |- PACKING, FUL GAUGE

7 M2521600000 1 (REsss AD.FUEL TANK

8 M2526040000 1 {[pOp G T AP D BACK FUEL HOSE(AD TANK TO TANK)

9 922213000001 2 ik HOSE CLAMP

10 |M2526020000 1 3 SO R FR D FUEL HOSE(PUMP TO AD. TANK) M2-125/150

11 |M2521800000 1 S FUEL PUMP COMP M2-125/150

12 |[ES706020000 1 gk WIRE CLIP

13 |M2521200000 1 Y aesE s FUEL FILTER ASSY M2-125/150

14 |M2526010000 1 %“Jﬁigl (1 dghiﬁ&ﬁ[*ﬁgn ﬂiﬁ‘*) VACUUM HOSE(PUMP TO INTAKE MANIFOLD)

15 |E1706110000 2 |ar PIPE CLIP

16  |E1706110000 2w PIPE CLIP

18 |M25260320000 1 [y=ay R () FUEL HOSE(AD. TANK TO CARBURETOR) [M2-125/150

19  |E1706110000 2 | : PIPE CLIP

20 |92211200001 1 [k HOSE CLAMP

21 |P65212100001 1 EEs FUEL FILTER

22 |M252A010000 1 =y FUEL PIPE(FILTER TO PUMP)

23 |M252A020000 1 P FUEL PIPE(TANK TO FILTER)

24 |M252A030000 4 BARETE HOSE CLAMP

25  |M2521220000 1 |y COARSE FUEL FILTER

G-MAX_125&150




HRE , MR
CENTER STAND,SIDE STAND

F14.2

™

\




F14.2 [l PRI/ 1%DE: | CENTER STAND,SIDE STAND M2-125/M2-150 AVAILABLE FOR M2-125/M2-150
No. [Part No. QTY PART NAME PART NAME REMARK
CEED | SRR HeEl FLFH Y E7E FFH A L =
1 M2461001600 1 H R £ CENTER STAND COMP !

2 [C1701050000 1 |[eEten CUSHION RUBBER

3 E1461121000 1 %ﬁﬁ'?j CENTER STAND SPRING

4 (90191003500 1 [ AR (M10%1.25P*28L) HEXAGON FLANGE BOLT (M10*1.25P

5  [C2461010000 2 | BUSH

6 M246B001600 1 | PSS (B 1E.D) SIDE STAND

7 (92061000001 1 | UEEEPEMI0*1.25P) U TYPE FLANGE NUT(M10*1.25P)

8 C2462120000 1 'fE Jq’»‘nmﬁr SPRING,SIDE STAND

9 M2486002000 1 P B A ENGINE HANGER ASSY.

10 (90191018000 1 ﬂ £ g HEXAGON FLANGE BOLT

11 (92061000001 1 |IWER UREEIEHM10%1.25P) U TYPE FLANGE NUT(M10*1.25P)

12 [M2486070000 2 {ﬁs%ﬁﬁ%a i RUBBER,DAMPER

13 |C14860500001 1 |[mEwpe CUSHION RUBBER

14 [M2486010000 2 iy ok g HEXAGON FLANGE BOLT

G-MAX_125&150




F15. ¥ B & M2-125/150
——— WIRE HARNESS

T~

29 (OPTIONAL)

QO—Q/




F15.2 = ficiL | WIRE HARNESS (M2-125/M2-150)

AVAILABLE FOR M2-125/M2-150 MODEL

No. |Part No. QTY PART NAME PART NAME REMARK
R SRR Ples T & T s
1 M25816000003 R WIRE HARNESS , MAIN M2-125 '
1 M25816000008 R WIRE HARNESS , MAIN M2-150-4V

2 ES586600000 1 Lﬁ” RESISTOR DC LIGHTING
3 (90260602000 2 |% R R (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

4 B5583600000 1 g HORN M2-125/M2-150
5 (90190801200 1 | E i hegEe (M8*12L) HEXAGON FLANGE BOLT (M8*12L)

6 M2584600000 1 | sEss COIL COMP M2-125

6 M2584600000F e COIL COMP F3-4V

7 90070502000 N EER T f [EVBEAR5 5 R (M5 *20L) CR TRUSS HD MACHINE SCREW(M5*20L)

8 (92110500000 1 |t SPRING LOCK WASHER

9 (98701215000 1 |iWpess FUSE, 15A M2-125/M2-150
11 |P1701190000 1 7@’?@#%{ RUBBER BRACKET

12 |C1582001000 I R ) CDI UNIT ASSY. M2-125/M2-150
10  [C1581001000 1 g{*h%?q: S STARTER RELAY M2-125/M2-150
14 |C2584000000 1 |BRSs sy VOL REGULATOR COMP. M2-125

14 |ES5840000000 1 | BRIy VOL REGULATOR COMP. F3-4V

15  [90190601500 1 | el (M6¥15L) HEXAGON FLANGE BOLT (M6*15L)

16 (92030600004 2 |+ Fepe HEXAGON NUT M2-125/M2-150
18 |M2583020000 1 |Epsr s BATTERY (+)LINE M2-125/M2-150
19 |M2552000000 1 | Eypsssy IGNITION SWITCH COMP.

20 (90040602003 2 |9 IR s CR TRUSS HD MACHINE SCREW

21 |C1582500000 1 | ;ciﬁfug HEADLAMP CONTROLLER DC LIGHTING
22 |P2586011000 1 % [ AR FLASHER RELAY ASSY

23 |M255B010000 M EEEE i KEY INDICATOR ASSY

24 |ES55B010000 1 [#psgE DUMMY KEY

25 (92130600000 1 [#7E50.6T) TEETH TYPE WASHER

26 |C158A010000 1 |- R A DIODE ASSY.

27  |C2581620000 1 PP = B F%J SAFETY SENSOR, SIDE STAND

28 190040501600 2 |4 ﬁ[ﬂ%&%% CR TRUSS HD MACHINE SCREW

29  |M2581610000 1 |prss ;;u@}%;& CONNECTING WIRE, HEADLAMP

G-MAX_125&150




F15. ¥ B & M2-125/150
——— WIRE HARNESS

T~

29 (OPTIONAL)

QO—Q/




F15.2 = ficiL | WIRE HARNESS (M2-125/M2-150) AVAILABLE FOR M2-125/M2-150 MODEL

No. |Part No. Q'TY PART NAME PART NAME REMARK
B R PR Bkl T g7 FFH A L =
30 M?25843000000 1 Eff’f’dﬁﬁﬁ,\%ﬁﬂ%ﬁ LUGGAGE LAMP DELAY CONTROLLER !

31 |C1581200000 1 |EEE ’ RELAY

G-MAX_125&150



G-MAX125/150 LABEL S

In order to lat your scooter run
smoothly, be sure to change [H—— 2
the engine oil at 500 Km for a
new scooter and each 1000Km.

[~ < | © ¥

EVHYRCE - 2Fr4Fa9F

i -TOEWEWELEL: 5 -

PAFAFFEAT BT 10
T VELL




F16 fi5% / LABEL

No. ' |Part No. QTY PART NAME PART NAME REMARK
B R PR Bkl T g7 FFH A L =
1 C2603001000 1 [EEEERET (F1Y) ATTENTION LABEL o
2 C16030100001 1 |BspiEpEEs (9 OIL REPLACEMENT LABEL

3 [M2601020000 2 [PGO fHEE PGO LABEL

4 |c1601570000 2 [PGO pHE% PGO LABEL

5 M2601010000 1 |G MAXEE A A2 T G-MAX WINDSHIELD LABEL

6 M2601030000 2 |G-MAXE EpEET G-MAX BODY LABEL

7 |M2601040000 2 |1sopgE 150 LABEL

8 [M26012100000 2 (M2 AVERER( T H) M2-4V LABEL

9 C1603020000 1 [ s FUEL LABEL

10 [C26030500002 1 | 2 BT ) SIDE STAND SAFETY LABEL

11 [M2601100000 2 [ALLORO 125 H1 £ikaT ALLORO 125 BODY LABEL

12 |C2601210000 R | REFLECTOR STICKER,REAR

13 [M2601110000 T s REFLECTOR STICKER,FRT FENDER

G-MAX_125&150




	GMAX 125&150_PARTSCATALOG_941019.pdf
	COLOR_CODE




